


1 0E3221  1  ASS EMBLY, CONNECTING ROD  
2 0E1466  1  P IN , PISTON  D IA  20 
3 0G2565  1  R ING SE T, P IS TON D IA  90 
4 0G2751  1  P IS TON, FLAT TOP D IA 90 COATE D 
5 071983 2  RETA INE R, PISTON  PIN 
6 0E8440  1  ASS EMBLY, CRANKSHAFT 
7 0A7628  1  ARM, G OVERNO R RC45  
8 0H9038  1  P IN  COTTER "R" 0.59X1 /4X 1-1 /8  
9 078659 2  WASHER , GO VERNOR  ARM  THRUS T 
10 0F8446C  1  CRANKCASE, MACHINED GH-410 
11 0E3812  2  S EAL, 35 I.D. CRANKSHAFT 
12 0E6519  1  ASS EMBLY, GOVERNOR GEAR  

13 078645 1  C -R ING, GOVERNOR GEAR  RE TAINER 
14 0A7811  1  S POOL, GOV ERNOR-M ACH INED  
15 0G3358  1  ASS EMBLY, CAMSHAFT & GEAR  410HSB  
16 076701 1  GASKET, CRANKCAS E 
17 021713B  1  GASKET, HE AD 410  
18 078691 1  COVER, OIL P RESSURE  RELIE F 
19 0A5771  1  S PR ING, OIL RELIEF 360  
20 0A5776  1  BALL, D IA  11 /32  PRESS URE LF 
21 076361 1  WASHER , THRUS T GOV ERNOR  GEAR 
22 0G4233C 1  ASS Y GEAR COVER GH410 TOP CHK  ONLY  
23 0D2274  2  RETA INE R, VALVE SP RING 
24 0C4391  2  S PR ING, VALV E L-71.7N  
25 086025 1  S ET, GE ROTOR 12  THICK 
26 0E3341  1  BALANCE R, MACHINED  
27 0G6791  1  ASS EMBLY, CY LINDER  HEAD W /GU IDE S &  S EATS  
28 086516 1  V ALVE , E XHAUST 
29 086517 1  V ALVE , INTAKE 
30 0D9853B  2  P US H, ROD 
31 083897 2  TAPPE T 
32 077158 1  ASS EMBLY, OIL P ICK -UP  SCREE N 
33 0C3150  1  GASKET, ROCKER  COVER 410  
34 072694 2  S TUD , D20 PIVOT BALL 
35 083907 2  ARM, S OLID ROCKER  
36 0D3998  2  NUT, HEX M8 -1 .0 G8  Y ELLOW CHROME 
37 078694 1  P LATE, PUSH  ROD  GUIDE 
38 021742 4  S CREW, HHFL M10- 1.5 X  105  
39 0D6094  1  ASS EMBLY, ROCKER  COVE R BREATHER  
40 0G4194  1  ASS Y, P IS TON HC  GH410  COATED (I/N ’S:1 -5 ) 
41 0G5792  1  WASHER  LOCK M5  RIBBED 
42 0D4788  1  P LUG, STD  P IPE 3 /8  STEE L S Q HEAD  
43 045770 1  S CREW, HHC  M5 -0.8  X  10  G8 .8  
44 086515 4  KEE PER , V ALVE  SPR ING 
45 078606 4  S CREW, SHC M 6-1 .0 X 12 W/LOCK WASHER 
46 0A1442  8  S CREW, HHFC  M 8 -1.25 X 42 
47 078672 1  S EAL, VALVE  S TEM D7 
48 089673 2  WASHER , VALV E SPR ING  

49 0B2104  1  WASHER , LARGE SPR ING 
50 078699B  2  S LE EVE , DOWEL PIN  12mm D IA . 
51 078699C  2  S LE EVE , DOWEL PIN  14mm D IA . 
52 043790A  1  BARBED  EL 90  3/8NPT X  3 /8 VS  
    
    
    
    
    
    
    
    





1 0C1069 5 SCREW, TAPTITE M6-1.0X8 YELLOW CHROME 

2 0D2922 1 HOUSING, BLOWER 
3 0G1220 1 TUBE 410GH OIL FILL/CHECK   

4 0C9997 1 GUARD, FAN  

5 088434 1 WRAPPER, BOTTOM 
6 045756 11 SCREW, TAPTITE M6-1X10 YELLOW CHROME 

7 0C4176A 1 WRAPPER, TOP 
8 0D9004A 1 ASSY, STARTER 

9 059985 2 SCREW, SHC M8-1.25 X 45 G12.9 

10 022129 3 WASHER, LOCK M8-5/16 
11 0C2458A 1 BACKPLATE, L/F D/F 

12 0G7967 1 SCREW HHTT 5/16-18X1/2" CLEAR   

13 0D1401A 1 BREATHER TUBE 
14 091039 1 GASKET, INTAKE  ADAPTER 

15 0C9619 1 ASSEMBLY, PLASTIC CARB 
18 040945 2 SCREW, SHC M6-1.0 X 20 G12.9 

19 086999 1 GASKET,OIL FILTR ADAPTER 

20 0D5667A 1 ADAPTER, OIL FILTER 
21 049821 2 SCREW, SHC M8-1.25 X 30 G12.9 

22 0D9235 1 SWITCH, OIL 5 PSI 
23 070185F 1 OIL FILTER 

24 082774 1 KEY, WOODRFF 4 X 19D 

25 091222E 1 FLYWHEEL WITH RING GEAR 32DEG. 
26 067198N 1 WASHER,BELV-20 X 2.2 

27 067890 1 NUT, HEX - FLYWHEEL 

28 0E7585  1  SPARKPLUG 
29 072734 1 ASSEMBLY,GOVERNOR LEVER 12 HP 

30 072735 1 ROD,GOVERNOR CONTROL. 
31 0C3978 1 SPRING, ANTI-LASH 

32 0C6040 1 ASSEMBLY, WIRE 

33 0G3249 1 ASSEMBLY, IGNITION COIL ADVANCE W/DIODE 
34 0G3111 2 SCREW, TAPTITE M6-1.0 X 25 ZINC 

35 0F3800 1 SPRING GOVERNOR 
36 083502 1 BOLT, GOVERNOR ADJUST M5 

37 082025 1 NUT HEX LOCK M5-0.8 NYINS ZINC 

38 0G4403 1 ASSY OIL DRAIN HOSE   
39 0C8434D 1 DIPSTICK, GTH410 

40 090072 1 O-RING 9/16 X 3/4 X 3/32 

41 094090 1 SWITCH, THERMAL 293F 
42 022145 1 WASHER FLAT 5/16 - M8 

43 0F2094 2 SCREW, M3-0.5 X 6 SEMS 
44 0C4373 1 SPACER ENDFRAME 

45 022717B 1 GROMMET 

46 0F3865 1 SPRING SECONDARY 
47 0F3855 1 BRACKET SECONDARY GOVERNOR SPRING 

48 039253 1 SCREW HHC M8-1.25 x 20 

49 0D3751 1 SPRING, IDLE RETURNING 
50 0F3921 1 BARREL GOVERNOR ADJUSTMENT 

51 0C8493 1 SCREW SHC M5-0.8 x 30 
52 0D8758 1 ENGINE LIFT HOOK 

53 0D6147 1 SCREW HHFCS M6-1.0X10 G8.8 

54 0G3662 1 CLAMP,HOSE OETIKER STEPLESS 17 
55 036916 2 SCREW, PPHM #8-32 X 1/4 

*56 0E9835 1 GOLF TEE, FUEL LINE PLUG 

    
 * = NOT SHOWN 

           IN EV  

  

    

    

    


